TABLE 1. High-Risk LLA protocol used (modified from BFM-95)

	
PHASES AND PROCEDURES
	
DOSIS
	
DAYS

	PHASE IA
	
	

	Dexamethasone(IV/VO)
	6 mg/m2/day
	1-29

	Prednisone (VO)
	60mg/m2/day
	1-29

	[bookmark: _GoBack]Vincristine (IV)
	1.5 mg/m2
	1, 8, 15, 22

	Daunomycin (IV)
	30 mg/m2
	1, 8, 15, 22

	L-Asparaginase (IV)
	10000 UI/m2
	3, 6, 10, 13, 17, 20

	Lumbar puncture with QTIT application
	-
	7,14

	Bone marrow study
	-
	7+/-14

	BM study with EMR and LP with QTIT application
	-
	29

	IB PHASE increased
	
	

	Cyclophosphamide (IV)
	1000 mg/m2
	1, 29

	Cytarabine (IV)
	75 mg/m2
	1-4, 8-11, 29-32,36 -39

	6-Mercaptopurine (VO)
	60 mg/m2/day
	1-14 y 36-49

	Vincristine (IV)
	1.5 mg/m2
	15, 22, 43, 50

	Asparaginase (IV/IM)
	10000 UI/m2
	17, 20, 24, 27, 45, 48, 52, 55

	Lumbar puncture with QTIT application
	_
	14, 28, 42

	MO study with EMR and PL with QTIT application
	_
	At the end of this phase

	CONSOLIDATION
	
	

	Methotrexate (IV)
	2g/m2
	1, 15, 29, 43

	Leucovorin(VO)
	15mg/m2
	42, 48 y 54*

	Vincristine (IV)
	1.5 mg/m2
	1, 15, 29, 43

	Mercaptopurine (VO)
	25 mg/m2/dosis
	1-56

	Lumbar puncture with QTIT application
	_
	28

	MO/PL with QTIT application
	   _
	At the end of this phase

	INCREASED INDUCTION (Phase II or increased re-induction)
	
	

	Vincristine (IV)
	1.5 mg/m2
	1, 8, 15, 22

	Doxorubicin (IV)
	25 mg/m2
	1, 8, 15, 22

	Dexamethasone (VO)
	6 mg/m2
	1-21

	L-Asparaginase (IM)
	10000 UI/m2
	3, 6, 10, 13

	Lumbar puncture with QTIT application
	_
	14, 35

	Cyclophosphamide (IV)
	1000 mg/m2
	36

	Cytarabine (IV)
	75 mg/m2
	36, 37, 38, 39, 43, 44, 45, 46

	Thioguanine (VO)
	60 mg/m2/día
	36-49

	Vincristine (IV)
	1.5 mg/m2
	50, 57

	Asparaginase (IM)
	10000 UI/m2
	52, 55, 59, 62

	Lumbar puncture with QTIT application
	
	42

	BM/LP with QTIT application
	-
	At the end of this phase

	MAINTENANCE
	
	

	Vincristine (IV)
	1.5 mg/m2
	1

	Prednisone
	40 mg/m2
	During 5 days

	Mercaptopurine (VO)
	50 mg/ m2
	Daily

	Methotrexate (VO)
	15 mg/m2
	Weekly

	Lumbar puncture with QTIT application
	_
	Monthly (6 months) 



VO: oral; IV: intravenous; IM: intramuscular; QTIT: intrathecal chemotherapy; BM: Bone marrow; LP: Lumbar puncture; EMR: minimal residual disease; *: Hours after initiation of methotrexate
